DEPARTMENT OF CIVIL ENGINEERING
FACULTY OF ENGINEERING, KING MONGKUT 'S INSTITUTE OF TECHNOLOGY

LADKRABANG BANGKOK THAILAND. TEL. 0 - 2329 - 8333

STATIC LOAD TEST

Sample From : 13 el adunesa Sida Req. No. 62-2204
Sample Description :  %uman luTAsu3A Micro rack 1200L*500D*2000H (nARRUMITUINMINUTINAN 150 kg /layer)
Date of Testing : 19-11-2019

=, - 6 HJ~- 2k port

udin iaWiudadunada ifia

FuwdnWwiauia
Zuinhwuiinld 150 nn./du
muﬁ ™ dnwsiutaiuaiuludr T minew 6x6.5 ¥u.mdnuun 1.8 uu.anssaanaan)
i );‘EA ] i)“ "“ 3 : :i : Wiy 2; “" -:-naniiv:\nn 0.7 Inl.lnj.ll:‘f‘\:::u‘\nrl 3 2.0 4 éw
w d 3.azmamaniuusiududn 1 ilni iaimudnusiuiusuulué) U wuy a 1 3.0 uu.
{ , 4audnanaudsmhiu ininumdnuindaFusiududu mnemdnnn 2.0 u.
- i (m@nsiun ack HuswEamnassu)
Test Results :
Date / Time Load Deflection at Mid-Span (mm.) Remarks
(kg.) Layer 1 Layer 2 Layer 3 Layer 4
19-Nov-2019 0 0 0 0 0 Initial condition
09:30 375 3.06 3.01 2.09 2.09 25% of test load
09:45 75 571 5.87 5.01 4.75 50% of test load
10:00 112.5 8.02 8.54 8.04 8.09 75% of test load
10:15 150 10.81 11.55 10.51 11.20 100% of test load
20-Nov-2019
10:15 150 10.85 11.57 10.53 11.22 100% of test load
11:15 0 1.86 2.27 2.21 2.22 Unloading

Remarks : allowable deflection = L/240 = 5 mm.

Note : Tested by :

1) Certification applies to test samples only. [ \reidn pwannaplai
2) No erasure or alterations.
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Sample Description : Fumanlulnsiudna Micro rack 1200L*500D*2000H (nAA@UMITVUIMUNUTINAN 150 kg./layer)

Date of Testing : 19-11-2019

Load-Deflection Curve of Specimen
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Chart 1. Relationship between load (kg.) and deflection (mm.) , Layer 1
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Chart 2. Relationship between load (kg.) and deflection (mm.) , Layer 2

Note :

1) Certification applies to test samples only.

2) No erasure or alterations.
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Sample Description : Fumanlulasu3a Micro rack 1200L*500D*2000H (mﬁaum‘smﬂmunminnn 150 kg./layer)

Date of Testing : 19-11-2019

Load-Deflection Curve of Specimen

160
140
120
100
80
60
40
20

Load (kg.)

0.00 2.00 4.00 6.00 8.00 10.00 12.00
Deflection (mm.)

Chart 3. Relationship between load (kg.) and deflection (mm.) , Layer 3
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Note :
1) Certification applies to test samples only.

2) No erasure or alterations.
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